## **About the Author**



### Kelsey E. Mills, MD, FRCSC, MSc HSEd, MSCP

Dr. Kelsey Mills obtained her honours undergraduate degree from Mount Allison University and her medical degree and residency in Obstetrics and Gynaecology at the University of Toronto. She completed a fellowship in Mature Women's Health at Mount Sinai Hospital, Toronto. She obtained her Master of Science in Health Science Education at McMaster University. Dr. Mills has been a Menopause Society Certified Menopause Practitioner (MSCP) since 2013 and has previously won the SIGMA Young Canadian Menopause Scholar Award, the NAMS/Teva Women's Health Resident Excellence Award and the NAMS New Investigator Award. She is currently a Consultant Obstetrician and Gynaecologist in Victoria, BC where she has a complex menopause practice. She is a Clinical Associate Professor at the University of British Columbia and Affiliate Associate Professor at the University of Victoria. In 2022 she was elected to the Boards of the Canadian Menopause Society and Canadian Women in Medicine (CWIM).

**Affiliations:** University of British Columbia, Department of Obstetrics & Gynecology University of Victoria, Department of Medicine

# Menopausal Symptoms in the Workplace and an Update on Treatment Options

Kelsey E. Mills, MD, FRCSC, MSc HSEd, MSCP

#### Introduction

Women in midlife comprise an integral component of the Canadian workforce. The Menopause Foundation of Canada (MFC) recently completed a landmark cross-national survey of Canadian women aged 40–60.¹ This study found that 46% of surveyed participants felt unprepared for perimenopause/menopause and that 4 in 10 participants felt their symptoms were undertreated by their healthcare provider. Fewer than 25% of respondents said their family physician proactively discussed menopause with them.

# Impact of Menopausal Symptoms in the Workplace

A second survey by the MFC specifically investigated the impact of menopause in the workplace.<sup>2</sup> This survey data is the best

representation of the current state of menopausal women in our workforce. The report details that of the 20 million people in the Canadian labour force, one-quarter are women over the age of 40. An analysis of the economic impact data projected \$3.5 billion dollars of lost revenue due to unmanaged menopausal symptoms. The MFC's study projected \$237 million dollars in annual lost productivity and 540,000 lost days of work due to unmanaged peri-menopausal symptoms. One-third of the women in the menopausal transition reported their symptoms negatively impacted their work performance and one-quarter of respondents hid their symptoms at work. Two-thirds of these women did not feel comfortable speaking to their supervisor about their concerns and 70% of surveyed women were not comfortable speaking with their Human Resources department about their symptoms. This same survey found

Contraindications to Systemic Estrogen	Contraindications to Progestogen
Unexplained abnormal vaginal bleeding	Unexplained abnormal vaginal bleeding
Personal history of breast cancer (independent of receptor status)	Personal history of breast cancer
Personal history of estrogen-dependent malignancy	
Cardiac disease	
History of thromboembolism	
History of stroke	
Active liver disease (excluding fatty liver disease)	
Pregnancy	
History of thrombophilia	

Table 1. Contraindications to menopausal hormone therapy.<sup>3,4</sup>

a 14% drop in the number of employed women between ages 45–55, compared to a 10% decline in male workers. Women are leaving the workforce in the prime of their careers and uncontrolled menopausal symptoms can be a significant factor. Given the magnitude of the impact that midlife women have on the Canadian workforce, Canadian women deserve counselling and up-to-date medical options for management of their symptoms.

## **Current Treatment Options for Vasomotor Symptoms**

#### **Hormone Therapy**

Menopausal hormone therapy (MHT) is the first-line treatment option for vasomotor symptoms (hot flashes, night sweats, and resultant sleep disturbance) in women under the age of 60 or within 10 years of a woman's final menstrual period.<sup>3,4</sup> MHT can be delivered via the oral or transdermal route, and is the standard of care for management of vasomotor symptoms barring any specific contraindications (**Table 1**). It is important for providers to note that unlike absolute contraindications such as

smoking >35 years of age, migraine, or controlled (medicated) hypertension for combined hormonal contraceptive users, due to a marked dosing difference, these are not considered absolute contraindications to the use of MHT. In general, MHT refers to the use of an estrogen-containing product (which can be used as monotherapy if a woman has had a hysterectomy) and a progestogen for endometrial protection. However, MHT can also include synthetic steroids and the tissue-selective estrogen complex. Historically, providers have followed 5- or 10-year rules and then withdrawn their patients from hormone therapy due to concern for risk. Current major menopause guidelines take into consideration the fact that the average length of the vasomotor experience is approximately 7.4 years and this varies by a person's ethnicity. This information was informed by the Study of Women Across the Nation, or SWAN study.5 The guidelines agree that there is no maximum length of use of MHT preparations, and that a decision to dose-reduce or cease therapy (either "cold turkey" or via tapering) is a decision that should be made following discussion between a patient and her provider.<sup>3,4</sup>

Risks of hormone therapy when provided to healthy, symptomatic people within this window of safety are considered minimal. Risks of coronary artery disease, stroke, and venous thrombosis in the combined arm of the Women's Health Initiative study (WHI) for women aged 50–59 were 2.5, 2.5 and 5/1000 women, respectively, over 5 years of use. Specific re-analysis of data from the WHI finds a pooled hazard ratio of all-cause mortality for both the estrogen alone and combined estrogen progestin arms in women aged 50-59 to be 0.69 (95% CI, 0.51-0.94) which is reassuring to providers. 6 The main counselling point during the provision of MHT containing estrogen and a progestogen is the association with invasive breast cancer. Breast cancer risk likely depends on several factors including length of use, type of MHT used and individual patient risk factors (most notably menopausal obesity and alcohol consumption).7 However, the breast cancer risk most often quoted is an excess of 8/10,000 women users of MHT per year which is a finding of all pooled ages, from the WHI study.8 Our understanding of the association between breast cancer risk and MHT use continues to evolve based on specific preparations. The Post-authorization Safety Study (PASS) on the tissue selective estrogen complex ([TSEC] - containing conjugated estrogens and bazedoxifene) studied more than 75,000 women for up to 5 years (mean follow-up was 22 months). Approximately 18,000 women were studied on the TSEC and 57,000 users of estrogen and progestin MHT were studied. Eighty-eight percent of participants were <60 years of age. The study found no increased risk of breast cancer with TSEC use (RR <1) compared to users of estrogen and a progestin. This same study found lower rates of endometrial cancer and hyperplasia than expected in the population and lower rates of acute cardiovascular events than expected in a comparison untreated population.9 A large systematic review by Formoso et al. in 2016 in the Cochrane database reviewed the association between tibolone use and breast cancer risk. The OR for invasive breast cancer was 0.52 (95% CI 0.21 to 1.25) for tibolone vs placebo.<sup>10</sup>

Women who have undergone total hysterectomy surgery (removal of the uterus and cervix) are candidates for estrogen monotherapy. An important finding from the WHI in the estrogen monotherapy arm for women with a hysterectomy was no increased association with breast cancer.8 Table 2a-c describes current Health Canada

approved estrogen options. MHT is a systemic treatment and while it may benefit symptoms of genitourinary syndrome of menopause (GSM), systemic MHT use is not indicated solely for treating GSM in the absence of vasomotor symptoms. GSM refers to the constellation of symptoms including vaginal dryness, dyspareunia, recurrent urinary tract infection, vulvar irritation, and lower urinary tract symptoms. 11,12 This symptom cluster can be extremely symptomatic for many menopausal women and is best treated with local or selective therapies that target the tissues of the bladder, vagina and vulva (Table 3). There is no maximum length of use or age limit regarding the use of medications treating GSM, and progestogens are not required for endometrial protection.

## Non-hormonal Options for Management of Menopause Symptoms

For midlife women who have a contraindication to MHT or a preference to avoid hormonal medications, several medications are used off-label for the management of vasomotor symptoms. These medications are supported by several guidelines; however, as they do not have Health Canada approval for the management of menopausal symptoms, providers should document the reasons why these medications are being prescribed and that they have counselled the patient that they are being used in an off-label fashion.<sup>3,13</sup> Several medications such as clonidine and pregabalin have now been removed from recent guidelines due to lack of efficacy data and possible adverse effects. Important considerations in this category include avoiding oxybutynin in women at risk for cognitive decline and the elderly, and limiting paroxetine use in women on tamoxifen. Venlafaxine is the best-studied non-hormonal agent in the breast cancer survivorship literature (Table 4).13

The addition of neurokinin B antagonists to the non-hormonal options for menopausal symptoms is an exciting development. This is a novel class of non-hormonal medications with current FDA approval for fezolinetant and elinzanetant which are in advanced development. These medications have been studied in clinical trials and have shown improvements in the frequency and severity of vasomotor events.

Estrogen Name (Generic/Commercial)	Dosage
17B-estradiol/Estrace	0.5, 1, 2 mg PO OD
Conjugated estrogen (CE)/Premarin	0.3, 0.625, 1.25 mg PO OD
17B-estradiol/Climara	25, 50, 75, 100 mcg patch once weekly
17B-estradiol/Estradot	25, 37.5, 50, 75, 100 mcg patch twice/week
17B-estradiol/Divigel	10, 25, 50, 100 mcg gel applied daily
17B-estradiol/Estrogel 0.06%	2 pumps = 1.5 mg of E2 gel applied daily
17B-estradiol/Oesclim	25, 37.5, 50, 75, 100 mcg patch twice weekly

**Table 2a.** Estrogen therapy available in Canada (can be used as monotherapy in women who have had a hysterectomy); *courtesy of Kelsey E. Mills, MD, FRCSC, MSc HSEd, MSCP.* 

Single Prescription Name (Generic/Trade)	Dosage
Conjugated estrogen and bazedoxifene/Duavive	1 tab PO OD (0.45 mg CE and 20 mg bazedoxifene)
Tibolone/Tibella	1 tab PO OD
17B-estradiol and norethindrone acetate (NETA)/Activelle	1 tab PO OD (1 mg estradiol and 0.5 mg of NETA)
17B-estradiol and norethindrone acetate (NETA)/Activelle LD	1 tab PO OD (0.5 mg estradiol and 0.1 mg of NETA)
17B-estradiol and drospirenone/Angeliq	1 tab PO OD (1 mg estradiol and 1 mg drospirenone)
17B-estradiol and micronized progesterone/Bijuva	1 tab PO OD (1 mg estradiol and 100 mg progesterone)
17B-estradiol and levonorgestrel/Climara Pro	1 patch changed weekly (45 mcg estradiol and 15 mcg levonorgestrel)
17B-estradiol and norethindrone acetate (NETA)/Estalis (two dosing options)	1 patch changed twice weekly (50 mcg estradiol and 140 mcg NETA); (50 mcg estradiol and 250 mcg NETA)

**Table 2b.** Combined estrogen/progestogen and other single-prescription therapies available in Canada (no additional progestogen required for this category); *courtesy of Kelsey E. Mills, MD, FRCSC, MSc HSEd, MSCP.* 

Progestogen Name ( <i>Generic/Trade</i> )	Dosage
Levonorgestrel intrauterine system/Mirena	52 mg intrauterine system (IUS) for 5 years  Note: Currently the 19 mg IUS is not recommended for endometrial protection
Medroxyprogesterone acetate/Provera	2.5, 5, 10 mg PO OD
Micronized progesterone/Prometrium	100 mg PO/PV OD
Norethindrone acetate/Norlutate	5 mg PO OD
Drospirenone/Slynd	1 tab PO OD
Norethindrone acetate/Movisse	1 tab PO OD

**Table 2c.** Progestin therapies available in Canada for endometrial protection; *courtesy of Kelsey E. Mills, MD, FRCSC, MSc HSEd, MSCP.* 

Medication Name (Generic/Commercial)	Dosage
Conjugated estrogen cream (Premarin)	0.5 mg PV x 14 days, then twice weekly
0.1% Estrone cream (Estragyn)	0.5-4 g PV x 14 days then twice weekly
17 B-estradiol suppositories (Vagifem)	10 mcg tab PV x 14 days then twice weekly
17 B-estradiol vaginal ring (Estring)	1 ring PV change q 3 months
17 B-estradiol vaginal suppositories (Imvexxy)	4 or 10 mcg suppository PV x 14 days then twice weekly
Prasterone (Intrarosa)	6.5 mg vaginal ovules PV QHS
Ospemiphene (Osphena) (oral estrogen agonist/antagonist)	60 mg PO OD

**Table 3.** Genitourinary syndrome of menopause therapies available in Canada; *courtesy of Kelsey E. Mills, MD, FRCSC, MSc HSEd, MSCP*.

Medication Name (Generic/Commercial)	Dosage
Paroxetine/Paxil	10-25 mg PO OD
Citalopram/Celexa	10-20 mg PO OD
Escitalopram/Lexipro	10-20 mg PO OD
Desvenlafaxine/Pristiq	25-150 mg PO OD
Venlafaxine/Effexor	37.5–150 mg PO OD
Gabapentin/Neurontin	100-2400 mg PO OD
Oxybutynin/Ditropan	2.5–15 mg XR PO OD

**Table 4.** Non-hormonal therapies available in Canada for the management of menopausal vasomotor symptoms (all are off-label usage); *courtesy of Kelsey E. Mills, MD, FRCSC, MSc HSEd, MSCP.* 

#### Conclusion

Now, more than ever, the literature is clear that supporting women experiencing menopause by inquiring about and then addressing their symptoms is the standard of care. There are several algorithms for providers that aid in the assessment and treatment of menopausal women. 16,17 Lack of provision of menopausal treatment is resulting in an enormous unmet health need in Canadian women and others experiencing menopause, with very significant health and economic impact. Menopause hormone therapy is the first-line treatment for systemic symptoms, and local or targeted hormonal therapy is the mainstay of GSM therapy. Treatment options exist for women who cannot or will not use MHT and this area of medicine is rapidly evolving. There are many novel hormonal and non-hormonal options either in advanced development or newly brought to market, which increase the range of options available to menopausal women in Canada.

#### Correspondence

Kelsey E. Mills, MD, FRCSC, MSc HSEd, MSCP Email: Kelsey.mills@islandhealth.ca

#### **Financial Disclosures**

**Speakers bureaus /advisory committees:** 

Astellas, Abcellera, Biosyent, Knight, Lupin, Duchesnay, Eisai, Pfizer, Bayer.

#### References

- Menopause Foundation of Canada. The Silence and the Stigma: Menopause in Canada (a cross-national Leger survey). 2022.
- The Menopause Foundation of Canada. Menopause and Work in Canada. 2023.
- Yuksel N, Evaniuk D, Huang L, et al. Guideline No. 422a: Menopause: Vasomotor Symptoms, Prescription Therapeutic Agents, Complementary and Alternative Medicine, Nutrition, and Lifestyle. J Obstet Gynaecol Can. 2021 Oct;43(10):1188-1204.e1.
- The 2022 hormone therapy position statement of The North American Menopause Society. Menopause. 2022 Jul;29(7):767-94.
- Avis NE, Crawford SL, Greendale G, et al. Duration of menopausal vasomotor symptoms over the menopause transition. JAMA Intern Med. 2015 Apr 1;175(4):531.
- Shufelt C, Manson J. Managing menopause by combining evidence with clinical judgment. Clin Obstet Gynecol. 2018 Sep;61(3):470-9.
- 7. Singletary SE. Rating the risk factors for breast cancer. Ann Surg. 2003 Apr;237(4):474-82.
- Writing Group For The Women's Health Initiative Investigators. Risks and benefits of estrogen plus progestin in healthy postmenopausal women: principal results from the Women's Health Initiative Randomized Controlled Trial. JAMA. 2002 Jul 17;288(3):321-33.
- Hoffman SR, Governor S, Daniels K, et al. Comparative safety of conjugated estrogens/bazedoxifene versus estrogen/progestin combination hormone therapy among women in the United States: a multidatabase cohort study. Menopause. 2023 Aug;30(8):824-30.

- Formoso G, Perrone E, Maltoni S, et al. Short-term and long-term effects of tibolone in postmenopausal women. Cochrane Gynaecology and Fertility Group, editor. Cochrane Database Syst Rev [Internet]. 2016 Oct 12;10(10):CD008536.
- Johnston S, Bouchard C, Fortier M, et al. Guideline No. 422b: Menopause and Genitourinary Health. J Obstet Gynaecol Can. 2021 Nov;43(11):1301-07.e1.
- 12. The 2020 genitourinary syndrome of menopause position statement of The North American Menopause Society. Menopause. 2020 Sep;27(9):976-92.
- 13. The 2023 nonhormone therapy position statement of The North American Menopause Society. Menopause. 2023 Jun;30(6):573-90.
- Lederman S, Ottery FD, Cano A, et al. Fezolinetant for treatment of moderate-to-severe vasomotor symptoms associated with menopause (SKYLIGHT 1): a phase 3 randomised controlled study. The Lancet. 2023 Apr;401(10382):1091-102.
- Simon JA, Anderson RA, Ballantyne E, et al. Efficacy and safety of elinzanetant, a selective neurokinin-1,3 receptor antagonist for vasomotor symptoms: a dose-finding clinical trial (SWITCH-1). Menopause. 2023 Mar;30(3):239-46.
- Goldstein S. An efficient tool for the primary care management of menopause. Can Fam Physician Med Fam Can. 2017 Apr;63(4):295-8.
- Manson JE, Ames JM, Shapiro M, et al. Algorithm and mobile app for menopausal symptom management and hormonal/non-hormonal therapy decision making: a clinical decision-support tool from The North American Menopause Society. Menopause. 2015 Mar;22(3):247-53.



Join the Canadian Women's Health Today Instagram page for the latest updates in CWHT news.

Follow us @canadianwomenshealthtoday